

"QUALITY IS NOT A MATTER OF CHANCE
TESTING ENSURES QUALITY"

(ISO 9001-2015)

**AHMEDABAD
ENGINEERING
RESEARCH
INSTITUTE**

MATERIAL METAL & SOIL TESTING LABORATORY
OFFICE : G-4, GROUND FLOOR, NEW YORK TOWER "A"
OPP. MUKTIDHAM SARKHEJ GANDINAGAR HIGHWAY
THALTEJ CROSS ROAD, THALTEJ, AHMEDABAD - 380 054
TEL : 079- 26851724 / 8220
MOBILE : +91 98240 49466
E-mail : aeritestlab@yahoo.com



- TESTING CONSULTANTS
- SOIL, CEMENT, STEEL, CONCRETE,
BUILDING MATERIAL TESTING &
CONCRETE MIX DESIGN
- QUALITY ASSURANCE SERVICES
- DEVELOPMENT OF NON CONVENTIONAL
BUILDING MATERIALS
- NDT SERVICE FOR
CONCRETE DURABILITY

TEST REPORT

Report No	: RPT/AERI/0960002	Report Date	: 29-06-2021
Received Date	: 26-05-2021	Description Of Sample	: Light Weight Concrete
Completion of Testing	: 27-06-2021	Condition of Sample	: Satisfactory
Sample Id	: 0960002/(1 to 3)		
Customer Name	: Litagg Industries Pvt. Ltd.		
Customer Address	: 7, Xcelon Industrial Park, Matoda, Changodar, Ahmedabada		
Reference No & Date	: Nil & 26/05/2021		

TEST RESULTS

Sample ID	Identification Mark/ Details of structure	Date of Casting	Date of Testing	Age of Testing in Days	Water Absorption %	Compressive Strength (N/mm ²)
0960002/1	Litagg SPM	29-05-2021	01-06-2021	3	12.59	9.46
0960002/2		29-05-2021	05-06-2021	7	13.35	13.36
0960002/3		29-05-2021	26-06-2021	28	15.32	99.20

Remarks : ---

Note:

- 1 The test report does not indicate the quality of the product or usage of product or suitability of the product or material
- 2 The test result related to the samples supplied by the customer/agency
- 3 Reproduction of this report in whole or in part by any means except with written permission of the top management shall be deemed to be an infringement.
- 4 The report/result is not to be used for publicity.

